EN 14411
ZHAOQING JIALIAN ENTERPRISE
CERAMICS CO,, LTD.
YOUNGAN CERAMICS INDUSTRIAL DISTRICT
DINGHU, ZHAOQING CITY, GUANGDONG,
CHINA.
Dry-pressed ceramic tiles for internal
floorings, Group BIII

Reaction to fire
Breaking strength
Modulus of rupture
Skid resistance
Slipperiness
Release of dangerous substances

Class A1fl (Decision 96/603/EEC as amended)
>600N (EN ISO 10545-4)
>12N/mm? (EN ISO 10545-4)

NPD
R9 (DIN 51130:2004)

NPD




INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLC
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE B

CERTIFICATE

Of Conformity
Certificate No: 25200902371 : :
Applicant: ZHAOQING JIALIAN ENTERPRISE CERAMICS CO., LTD.
Address of Applicant: YOUNGAN CERAMICS INDUSTRIAL DISTRICT DINGHU, ZHAOQ
GUANGDONG, CHINA.
Product: CERAMIC WALL TILES
Type designation: 2-36000, 2-G36093, 2-36201, 2-G36016, 2-G36216, 2-36012, 2-36073,
2-36032, 3-36033, 2-G36017, 2-G36006, 3-G36008, 2-M36068, 2-M36066, 4-36
Technical data: Dry-pressed ceramic tiles for internal wall finishes with v

absorption E=>10%, Group BIII, 30cmx60cm, Flat, Glaz
The submitted samples of the above product have been tested for CE marking according to
European Directives:

89/106/EEC-the Construction Products Directive
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Dat
EN 14411:2006 25200902371 IQCTC of FSCIQ Oct. 09,

The referred test report shows that the product complies with standard recognized as giving presun
compliance with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the
as shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: i ) uses in suspended ceilings; ii) uses subject to requirements &
accidental fall of objects on to transit areas; iii) uses subject to dangerous substances regulations
vehicular circulation areas.

This document is the property of Inspection and quarantine comprehensive technology centre of Fo
Entry-exit Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reprod
certificate.

C € s %i%




 LIANG BAIQING
Director

Issue Date: Oct. 09, 2010
Expiration Date: Oct. 08, 2011
Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUA
2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong,
TEL: 86-757-83960558 FAX: 86-757-83827971
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Source of Samples

Samples selected by applicant |

Received on
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B e EN 14411: 2006 Ceramic tiles — Definitions, classification, charact
Test Standard Annex L Dry-pressed ceramic tiles E>10% Group BIII
LSRR FIRRHHARRS TS EN 14411: 2006 FRMEFHS
RS0 Th ¢
Continsion of Test e results conform to the requirement of Annex L of standard E]
respect to the test items.
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£ 2/F, Building 1¢
Address ?J?itmn Metal Exchangi
Chancheny
R0 A7 R . Guan,
Stamp of Inspection R i s
Unit Telephone of 86-7!
Inspection Unit
R A5 3 86-71
Fax of Inspection Unit d
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Postal Code
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& Report shall not be reproduced except in full without the written approval of Ins)

Note
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The results in this report apply to the samples only.
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Dimensions
A Un% 13X R~F X F THERSH K
S ZE R +0. 5% +0.05
The deviation, in percent, of the
average size for each tile (2 or 4 sides) %
from the work size: +0.5% 0-
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. The deviation, in percent, of the 0.0
average size for each tile(2 or 4 sides) %
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Thickness i average thickness of each tile from the
work size thickness: +10%
YFRYERE :
Physical properties
B K E>10%, BAMER DT 9%. P4
2 PHHE>20%0, A7) KNRA. | 5o
% 7K # ENISO Average >10%, Individual minimum | 00"
Water absorption 105453 value 9%. When the average exceeds | ;...
20%, this shall be indicated by the | . .=
manufacturer.
y R ENISO | M >75mm, FREAN T 600N
Breaking strength 105454 Thickness=>7.5mm, Not less than 600N
T ENISO JEEE>T75mm, FHEADT 12MPa A
Modulus of rupture 105454 Thickness >7.5mm, minimum 12MPa |
UM ENISO | WM0/R Ml KRE M. e
Crazing resistance 10545-11 Required Full
FEPERE
Chemical properties
W € W& BE R A
u -
Rewnge to ENISO | e i St o i 6 8 v 5 4
low 10545-13 Manufacturer to state classification
concentrations
Wik of acids and
3 & ot alkalis
Resistance | i & BE 1k % W&
to 70 0 i vk b Eh
chemicals | 2%
Redivéance to ENISO AMEF GB &
household 10545-13 Minimum GB
chemicals and
swimming pool
salts
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